
 

 

 

 

Enzyme Recovery from Biological Wastewater 
Treatment 

 

 

Ziyi Liu 

Supervisor: Professor Stephen R. Smith 

 

 

June 2021 

 

Department of Civil and Environmental Engineering  

Imperial College London 

 

 

 

A thesis submitted to Imperial College London for the degree of Doctor of Philosophy



 1 

Declaration of originality and copyright 
I declare that this thesis is my own original work. Any material from the published or 

unpublished work of others is appropriately referenced.  

‘The copyright of this thesis rests with the author. Unless otherwise indicated, its contents are 

licensed under a Creative Commons Attribution-Non Commercial 4.0 International Licence 
[...]
treatments as alternatives to chemical dehairing in the leather industry. 

• Detergent additives 

Purified proteases, amylases, lipase and cellulase are used as biodegradable, non-toxic 

additives to detergents to improve the effectiveness of stain removal from fabrics, without 

damaging the textile quality (Hasan et al., 2010; Niyonzima, 2019). A major advantage of using 

enzymes in bulk detergent formulations is that they do not have harmful residues and, 

therefore, the environmental loading of synthetic chemicals from large scale detergent use is 

reduced (Hasan et al., 2010).  

Zhang et al. (2014b) investigated the washing performance of several phosphate and non-

phosphate detergents that were reformulated by adding alkali protease (280 U/mg) and/or 

amylase (300 U/mg). They found that the efficiency of stain removal was marginally increased 

with the addition of mixed enzymes compared to single enzymes, probably due to a synergistic 



 82 

reaction between protease and amylase. For example, the stain removal from a 

polyester/cotton fabric soiled with blood, milk and ink was 28% for protease addition (0.5% 

w/w) alone and this increased to 32% for the combined enzymatic treatment (protease: 

amylase = 1:1, 0.5% w/w dosage for each enzyme).  

Some microorganisms in sludge are naturally able to produce enzymes that can remain active 

under the harsh conditions that are usually applied during detergent use (such as high 

temperature, alkaline pH and high salt concentration (Thebti et al., 2016)). For example, El 

Hadj-Ali et al. (2007) found that a thermostable, alkaline serine-protease, produced by a 

bacterium isolated from fishery sewage sludge (identified as Bacillus licheniformis NH1), could 

maintain 93% of its initial activity after incubation at 40 °C for 60 min in the presence of 

commercial laundry detergents (7 mg/mL). This suggested that the protease derived from 

secondary waste biomass may be suitable as an effective enzyme additive in detergent 

manufacture. Stabilised enzymes (mentioned in Section 2.5.2) may also be suitable for use in 

detergent formulation. For example, Soleimani et al. (2012) formulated a detergent powder 

containing 0.1% of α-amylase, either as free enzyme or in immobilised form on silica 

nanoparticles, and examined the effect on the removal of starch stains from cotton fabrics, 

compared to the same formulation, but without enzyme addition. The presence of immobilised 

or free α-amylase increased the cleaning efficiency (measured as the difference in the 

reflectance light intensity (%) between washed and unwashed fabric, at a wavelength of 460 

nm) by approximately 2.3 and 1.5 times, respectively, compared to the control. 

• Animal feed 

Increasing the digestibility and nutritional value of animal feeds (e.g. for pig and poultry 

production) is an area of expanding interest for the utilisation and application of compound 

enzymes (BCC Research, 2018). The digestive systems of pigs and poultry tend to lack certain 

important enzymes that are necessary to break down complex organic substrates (such as 

barley, rye and oats) (Ojha et al., 2019). The use of endolytic enzymes as supplementary 

ingredients in animal feed formulations can effectively degrade cell wall polysaccharides in 

the feed and reduce the viscosity of the intestinal contents, resulting in improved digestion, 

absorption and nutritive value of feed stuffs (Campbell and Bedford, 1992; Brufau et al., 2006).  

Kalmendal and Tauson (2012) investigated the effect of mixed xylanase and protease (alone 

and/or in combination) supplied to broiler chickens fed a wheat-soybean meal-based diet. The 

digestibility coefficients of starch and fat were enhanced with enzyme addition, from 93.1 to 

97.3% and 89.3 to 92.5%, respectively, and the retention of crude protein was also improved 

from 59.7 to 64.3%. Woyengo et al. (2018) fed pigs with a corn-soybean based diet, 

supplemented with a compound enzyme product (with 4000 U of xylanase, 150 U of β-



 83 

glucanase and 3000 U of protease per kg of diet). The digestibility of “acid detergent fibre” 

and “neutral detergent fibre” (which are indicators of structural carbohydrate components such 

as the cell wall fraction of the feed) was improved by 21.1 and 42.0%, respectively, compared 

to the control group without enzyme supplementation. The feed conversion ratio of the pigs 

(measured as gained body mass to feed mass ratio, G:F) also increased by 6.64% for the 

enzyme treated diet. Similar results were reported by Zhang et al. (2014a) using a commercial 

multi-enzyme product (containing amylase, protease and xylanase) as a dietary 

supplementation for a corn-soybean based feed supplied to 35 to 65 day old piglets. It was 

found that the nutrient digestibility was improved and the G:F ratio increased from 0.59 (in the 

control group) to 0.65 by the addition of the multi-enzyme product to the diet at a rate of 350 

mg/kg. Although the numerical increases in feed digestibility with enzyme addition reported in 

the literature appear relatively modest, they are considered to provide significant benefits in 

terms of the uptake and utilisation of dietary nutrients by animals (Montoya-Mejía et al., 2016). 

The use of AS-recovered enzymes as animal feed additives has not yet been advocated, but 

is a technically feasible application for compound enzyme products derived from secondary 

resources. The potential adoption in feed manufacture would require the development of 

highly refined compound enzymes and would be subject to animal feed quality regulations to 

ensure livestock safety and to also protect the human food chain (European Parliament and 

Council of the European Union, 2003). 

2.8 Secondary benefits of enzyme recovery from activated sludge 

Physical disruption of AS for enzyme recovery has several important secondary benefits for 

the subsequent treatment, management and utilisation of the residual sludge. The large 

amount of EPS in AS has a major influence on the sludge properties and LB-EPS, in particular, 

is responsible for the high content of bound water in sludge flocs, which reduces the 

compressibility and dewaterability of sludge (Li and Yang, 2007). Enzyme recovery is 

accompanied by sludge floc disruption, and EPS removal from microbial cells reduces the 

bound water content in the disrupted sludge, improving the overall settlement and 

dewaterability characteristics (Atay and Akbal, 2016; Iritani et al., 2016). Physical disruption 

of sludge flocs also increases organic matter solubilisation and anaerobic digestibility (Salsabil 

et al., 2009b). Martin et al. (2015) showed that sonication treatment of mixed, and dehydrated, 

primary and secondary sludge prior to AD (carried out in an ultrasonic water bath with 150 W 

power input for 45 min at 25 °C) almost doubled the specific biogas yield from 88 L/kg VS for 

the control (without pretreatment) to 172 L/kg VS. Similarly, Chatterjee et al. (2019) found the 

methane production of septic tank sludge increased from 299 L/kg VS destroyed (specific 

methane yield: 224 L/kg VS) in the control to 410 L/kg VS destroyed (specific methane yield: 



 84 

337 L/kg VS) after sonication pretreatment (ultrasound frequency of 20 kHz at a power of 100 

W for 5 min).  

The disrupted sludge after enzyme extraction may also open other opportunities for resource 

recovery. For example, the AS residue contains a large fraction of cytoskeletal 

macromolecules and Ni et al. (2017) proposed that this was suitable as a raw material for the 

production of superabsorbent polymers. 

  



 85 

3 General materials and methods 

3.1 Materials 

Commercial pure enzymes were purchased from Sigma-Aldrich, including protease from 

Aspergillus melleus (product No. P4032, activity ≥3 U/mg solid), lipase from Candida rugosa 

(product No. 62316, activity ≥2 U/mg solid), a-amylase from Aspergillus oryzae (product No. 

86250, activity up to 1.5 U/mg solid), cellulase from Aspergillus niger (product No. 22178, 

activity up to 0.8 U/mg solid) and dehydrogenase from rabbit muscle (product No. L2500, 

activity = 800-1,200 U/mg protein). 

Other chemicals were all reagent grade and purchased from various commercial sources. 

3.2 Sludge sample collection 

Sludge samples were collected from two major WWTPs in the UK, WWTP1 and WWTP2, with 

treatment capacities of 180,000 m3/day and 53,000 m3/day, respectively:  

WWTP1 operated a standard AS process: the settled sewage after primary clarification was 

subjected to biological treatment comprising an aerated, plug flow reactor, followed by 

secondary sedimentation. Waste activated sludge (WAS) samples were collected from the 

thickening belts after flocculant dosing (Flopam, 0.24% w/w active) (Figure 3-1).  

 

Figure 3-1 Waste activated sludge sampling from sludge thickening belt in WWTP1 

WWTP2 treated the settled sewage with a biological nutrient removal (BNR) process, 

comprising anaerobic, anoxic and aerobic zones. Mixed liquor (ML) samples were collected 

directly at five equidistant positions along the aeration tank, which is a plug flow reactor (Figure 

3-2). The mixed liquor suspended solids (MLSS) concentration at WWTP2 was typically in the 

range of 3,800-4,300 mg/L. The ML samples were collected with a bucket and dosed with 

polyacrylamide (Flopam, 0.24% w/w active) at a rate of 200 ml/20 L. The mixture was filtered 

after 30 minutes through a strainer bag and the flocculated sludge was collected (Figure 3-3). 

A WAS sample was also collected from the thickening belt, after polymer dosing.  



 86 

 

Figure 3-2 Five sampling points (P1-5) of mixed liquor along the aeration tank in 
WWTP2 

 

   

Figure 3-3 Sampling mixed liquor and dosing Flopam on-site 

 

Sludge samples were collected in 500 mL HDPE bottles (with a lid, air-tight, Figure 3-4) and 

transported to the lab in a portable insulated cool box (24 L, containing ice packs) on the day 

of collection and were stored in a fridge overnight at 4 °C. Enzyme extractions and other 

assays were performed the following day unless otherwise specified.  

(a)                                              (b) 

  

Figure 3-4 (a) Wasted activated sludge sample from sludge thickening belt; (b) mixed 
liquor sample from aerated tank 

P1

P5

P2

P3

P4



 87 

3.3 Sludge characterisation  

3.3.1 pH 

Sludge samples were placed on a magnetic stirrer, mixed thoroughly but gently and the pH 

value was measured by a pH meter (Fisherbrand Hydrus 500 pH meter with HI01230 pH 

electrode probe) according to standard method (APHA, 2017b). For sludge with more than 

99% water content, the pH electrode was placed directly into the sample for at least 30 

seconds before the recoding the reading. For thickened sludge, the sludge was centrifuged at 

2000 g for 15 min (Sorvall RC6 Centrifuge) and the supernatant was collected for pH 

measurement, following the same approach. 

3.3.2 Total solids & volatile solids 

The total solids (TS) and volatile solids (VS) of the sludge samples were measured according 

to standard methods (APHA, 2017a). A clean evaporation dish was ignited at 550°C for 1 h in 

a muffle furnace and cooled in a desiccator, charged with fresh silica gel dehydrant. The dish 

was weighed and stored in the desiccator until ready for use. 

Sample were homogenised by continuous stirring and 5 to 10 g was placed in the prepared 

evaporation dish and weighed. The sample was subjected to evaporation in a drying oven at 

103 to 105 °C for 1 h, followed by cooling to room temperature in an individual desiccator 

containing fresh desiccant, and was weighed. This procedure was repeated until the weight 

change was less than 4% or 50 mg, whichever was the smaller value. 

The dried residue was transferred to a muffle furnace and ignited at 550 °C for 1 h, and the 

residue was cooled in a desiccator to ambient temperature and weighed. This procedure was 

also repeated using the equivalent criteria to TS determination. 

The TS content was calculated as:  

F$	=-/8 = (,-0)×2!!!
*34567	9:6;47,4=

                                       (Eq 3-1) 

Where, 

A is the total weight of the evaporation dish and the oven-dried residue (mg); B is the weight 

of the ignited evaporation dish (mg). 

The VS content was calculated as: 

G$	=-/8 = (>-?)×2!!!
@34567	9:6;47,4=

                                      (Eq 3-2) 

Where,  

C is the total weight of the evaporation dish and the oven-dried residue before ignition (mg); 

D is the total weight of evaporation dish and the oven-dried residue after ignition (mg). 



 88 

3.4 General enzyme extraction and recovery procedures 

The protocol for enzyme extraction and recovery from AS is illustrated in Figure 3-5. The 

sludge was centrifuged at 2000 g for 15 min to remove excess water content, and the sediment 

was washed with 10mM Tris-HCl (pH 7.0) buffer and centrifuged again at 5,000 g for 15 min. 

The sediment was collected and re-suspended in 10 mM Tris-HCl buffer (pH 7.0) to its original 

volume. The suspension was diluted with buffer and subjected to a cell disruption process for 

a certain time period (as prescribed by the experimental design – see Chapter 4), after which 

the suspension was shaken at 120 rpm for 45 min and centrifuged at 12000 g for 15 min. To 

prevent warming of the samples and to preserve biological activity in the extract, the process 

of cell disruption, centrifugation and washing of the sludge were carried out at 4°C in an ice-

water bath.  

The supernatant C was collected as crude enzyme extract, which was subjected to 

consolidation and stabilization procedures (to be discussed in Chapter 5). The recovered 

enzyme product was applied to accelerate hydrolysis of wasted biomass and/or organic 

substrate (to be discussed in Chapter 6). Collected AS samples were stored in a fridge (at 

4°C) and further assays (described in Section 3.5 and 3.6) were performed the following day 

unless otherwise specified. 



 89 

 

Figure 3-5 General procedures of enzyme extraction and recovery  



 90 

3.5 Indicators of cell disruption 

3.5.1 Protein 

The Lowry method (Lowry et al., 1951) has been widely used for quantifying protein contents 

of biological samples (Winters and Minchin, 2005) and was selected in this study, due to: (1) 

sensitivity to low protein concentrations (0.01 mg protein/mL (Waterborg, 2009)), (2) specific 

reactivity towards tryptophan and tyrosine, which show little variation in AS microbial proteins 

(0.66-1.02% and 2.1-2.4% for tryptophan and tyrosine, respectively (Vriens et al., 1989)). 

However, the conventional method (Lowry et al., 1951) is susceptible to interference from 

external phenolic compounds (co-extracted from sludge matrix) and Tris buffer added to the 

samples (Potty, 1969; Rej and Richards, 1974), leading to over-estimation of the protein 

content. Thus, a modified method was used to measure the protein content of crude enzyme 

extracts following the procedure of Potty (1969), using BSA as the standard, to minimise 

potential interferences. The assay was performed by adding 5 mL of Reagent C, which was 

prepared fresh before use by mixing solution A (containing 20 g/L Na2CO3, 4 g/L NaOH and 

0.5 g/L Rochelle salt) and solution B (5 g/L CuSO4·5H2O) at a volume ratio equivalent to 50:1, 

to 1 mL of activated sludge extract (see Chapter 4). After mixing in a vortex and standing for 

10 min at room temperature, 0.5 mL of Folin & Ciocalteu’s Phenol Reagent (Sigma-Aldrich, 

diluted to 1 N (equivalent to 0.67 mol/L) before use) was added. The absorbance at 660 nm 

(Abs660) of the samples was measured using a UV-Vis spectrophotometer (UV-2401PC, 

Shimadzu Corporation, UK) after 30 min. The calibration curve of protein content against 

Abs660 values was in the range from 50 to 250 μg BSA/mL (y= 0.0024x, R2 > 0.99), with the 